JOHNS HOPKINS ALL CHILDREN'S HOSPITAL

Pneumonia & Parapneumonic Effusion Clinical Pathway



Johns Hopkins All Children's Hospital

Pneumonia & Parapneumonic Effusion Clinical Pathway

Table of Contents

- 1. Rationale
- 2. Background
- 3. Presentation and Disposition
- 4. Diagnosis
- 5. Clinical Management
 - a. Anti Infective Therapy
 - b. Adjunctive therapy for CAP (surgical/procedural)
 - c. Initial Evaluation of Pneumonia Clinical Pathway
 - d. Evaluation of Complicated Pneumonia Clinical Pathway
 - e. Parapneumonic Effusion Management Clinical Pathway
 - f. Loculated Effusion Management Clinical Pathway
 - g. Involvement of Subspecialty Teams
- 6. Discharge Criteria
- 7. Documentation Reminders
- 8. Outcome Measures
- 9. <u>References</u>
- 10. Clinical Pathways Team Information

Updated: December 2022 Owners: Allison Fahy MD; Courtney Titus, PA-C

This pathway is intended as a guide for physicians, physician assistants/associates (PAs), nurse practitioners(APRNs) and other healthcare providers. It should be adapted to the care of specific patient based on the patient's individualized circumstances and the practitioner's professional judgment.

Johns Hopkins All Children's Hospital Pneumonia and Parapneumonic Effusion Clinical Pathway

Rationale

This clinical pathway was developed by a consensus group of JHACH physicians, pharmacists, PAs and APRN(s) to standardize the management of pneumonia in otherwise healthy infants and children (age greater than 90 days). The goal of this guideline is to decrease morbidity and mortality from community acquired pneumonia (CAP) in our patients. This pathway targets children evaluated in the emergency center or hospitalized for simple or complicated pneumonia.

This guideline addresses the following clinical questions or problems:

- 1. When does an infant or child with CAP require admission to the hospital?
- 2. When does an infant or child with CAP require ICU admission?
- 3. What diagnostic laboratory and radiology testing should be done in a child with suspected CAP?
- 4. Which anti-infective therapy should be provided to a child with CAP?
- 5. When might a patient require adjunctive, non-anti infective therapy for CAP (e.g. surgical or procedural).
- 6. Which consultants should be involved in the treatment of a child with CAP?

Note: Although fungal and mycobacterial etiologies (both tuberculous and non-tuberculous) are known to cause CAP, the incidence of these infections is uncommon in the US and are typically linked to specific high-risk exposure situations. This clinical pathway does not address the management of these and other uncommon etiologies of pneumonia.

Background

CAP is an acute pulmonary infection acquired in the community as opposed to being health care-acquired⁶. Pediatric CAP can be caused by various infectious pathogens. Clinical manifestations and disease severity can vary according to the pathogen and host. Symptoms of pneumonia typically include fever, respiratory distress, tachypnea and evidence of parenchymal involvement (found on physical exam or on radiography).

Pediatrics pneumonia is a common condition. It is the leading infectious cause of death in children worldwide, causing 14% of deaths of children < 5 years of age, and 22% of all deaths in children aged 1 to 5 years. In the United States, the incidence of childhood pneumonia is approximately 30–40 per 100,000.

Presentation and Disposition (Site of care)

<u>CAP should be considered in children presenting with fever and symptoms of lower respiratory</u> disease including but not limited to cough, tachypnea or respiratory distress.

When to consider admission for further evaluation

General Indications for hospitalization may include (but not limited to):

- Hypoxia (oxygen saturations less than 92% considering patients physiology Qp:Qs ~1)
- Infants 3-6 months of age with suspected respiratory bacterial infection
- Tachypnea (Infants to 12 months, RR>70 breaths/min) (children RR>50 breaths/min)
- Respiratory Distress (apnea, grunting, difficulty breathing, poor feeding)
 - signs of dehydration, inability to maintain hydration or oral intake
 - poor perfusion with prolonged capillary refill time (>2 seconds)
 - infants and children with toxic appearance /suspected or confirmed to have an infection with a virulent organism (such as MRSA or group A streptococcus)
 - underlying conditions that may predispose patients to a serious course such as cardiopulmonary disease, genetic syndromes, neurocognitive disorders, metabolic disorders, immunocompromised host, sickle cell disease
 - failure of outpatient therapy (trial of 48-72 hours with no response)
 - caretaker unable to provide appropriate observation or to comply with prescribed home therapy

Considerations for admission to the pediatric intensive care unit (PICU) may include (but not limited to):

- severe respiratory distress or impending respiratory failure (such as intubation, mechanical ventilation, positive pressure ventilation, tracheostomy dependent +/- ventilator support)
- patients with mechanical ventilation at home (such as Bipap, Cpap via nasal or nasal oral mask) with new diagnosis with pneumonia requiring increased settings or duration of time of respiratory support is increased from baseline prescribed time (such as 24/7 bipap needed, when previously only nocturnal)
- recurrent apnea or slow or irregular respirations

- cardiovascular compromise (as indicated with tachycardia, inadequate blood pressure, pharmacological support of blood pressure or perfusion)
- altered mental status due to hypercarbia or hypoxemia
- pediatric early warning score (PEWS \geq 6)

Consult cardiovascular intensive care unit (CVICU) for patients with history of heart disease including (but not limited to):

- Heart transplant
- Congenital heart disease (especially pre-repair and post repair with residual disease)
- Cardiomyopathy

<u>Diagnosis</u>

What are helpful laboratory tests and radiographic studies should be used in a child with suspected CAP?

Laboratory testing:

For patients being managed in the outpatient setting:

- Blood cultures are not routinely recommended for fully immunized healthy children who are discharged from the emergency center but could be considered for unimmunized patients as indicated.
- Consider: Respiratory pathogen panel if it will change patient management

For patients being admitted to the hospital:

- Blood culture should be obtained on all hospitalized patients for presumed bacterial CAP
- CBC with differential
- PCR for SARS CoV 2 and influenza A/B
- Nasal PCR or culture for MRSA screening should be considered in patients who have severe pneumonia, or who have concomitant influenza
- Consider: Respiratory pathogen panel if it will change patient management
- For patients with parapneumonic effusions who require drainage of pleural fluid, culture and gram stain of the pleural fluid is recommended. Analysis of the fluid for white blood cell count wit differential is also helpful to differentiate bacterial from mycobacterial and malignant etiologies
- PPD or interferon-release assay (IGRA) for *M. tuberculosis* if patient has risk factors for this disease.

Imaging:

Radiologic studies:

- Routine chest radiographs are not necessary to confirm CAP in children well enough to be treated as outpatients. CXRs do not reliably differentiate between viral and bacterial pneumonia.
- Chest radiographs (2 views), should be obtained in children with hypoxemia, with significant respiratory distress and in those with failed initial antibiotic therapy. (Children requiring admission to the hospital for CAP, therefore should have chest radiographs obtained).
- Repeated chest radiographs are not routinely required in children with CAP who are improving clinically. However, repeated chest radiography should be considered in patients who have deteriorating symptoms after initiation of antimicrobial therapy.
- Daily chest radiographs are not routinely recommended in patients with chest tubes if they remain clinically stable. Consideration to repeated chest radiographs in this situation should be at the discretion of the clinician.

Clinical Management:

Classification	Preferred Initial Therapy	Alternative Initial Therapy	Duration Of Therapy And
	Dury damaka ka alahar		Comments
Outpatient, uncomplicated pneumonia (presumed typical bacterial pathogens)	Previously healthy, appropriately immunized: Amoxicillin 90mg/kg/DAY divided BID-TID* (max daily dose: 3000mg)	Consider if patient received Amoxicillin within 30 days and/or if patient not vaccinated against <i>H.influenzae</i> type b: Amoxicillin/clavulanate 90mg/kg/DAY divided BID-TID* Non-severe penicillin allergy: <u>1st line</u> : clindamycin 13mg/kg/dose PO TID (max dose: 600mg) <u>2nd line</u> : levofloxacin 6 months to <5 years: 10mg/kg/dose PO q12h (max daily dose: 750mg) >5 years: 10mg/kg/dose PO q24h (max dose: 750mg)	Duration: 5 days total May consider longer treatment of 7 days for patients who are immunocompromised or have chronic lung disease (NOT including asthma) *TID dosing regimen preferred Oral cephalosporins are less active against <i>S. pneumoniae</i> compared to high-dose Amoxicillin Target pathogen: <i>Streptococcus</i> <i>pneumoniae</i>
Outpatient, uncomplicated pneumonia, presumed atypical	Azithromycin 10 mg/kg/dose PO x1 (max 500 mg/dose) on day 1, then 5 mg/kg/dose PO q24h (max 250 mg/dose) on days 2-5		Azithromycin has poor activity against <i>S.pneumoniae</i> Levofloxacin has activity against <i>S.pneumoniae</i> and atypical pathogens so no additional agents targeting atypicals are needed when levofloxacin is used.
Inpatient, moderate uncomplicated	Appropriately immunized children: Ampicillin 50 mg/kg/dose IV q6h (max: 2000 mg/dose) OR If tolerating PO and no concerns for enteral absorption: Amoxicillin 30mg/kg/dose PO q8h (max dose: 1000mg) For patients who are not appropriately immunized: Ceftriaxone 50mg/kg/dose IV q24h (max dose: 2000mg)	Non-severe penicillin allergy: Ceftriaxone 50mg/kg/dose IV q24h (max dose: 2000mg) Severe penicillin or cephalosporin allergy: Levofloxacin 6 months to <5 years: 10mg/kg/dose IV/PO q12h (max daily dose: 750mg) >5 years: 10mg/kg/dose IV/PO q24h (max dose: 750mg)	Duration: 5 days total (inpatient + discharge antibiotics) for previously healthy children if improvement by day 3 of therapy Longer treatment durations (i.e. 7-10 days) for patients who are immunocompromised, have chronic lung disease (NOT including asthma), or if poor clinical response to initial therapy Target pathogen: Streptococcus pneumoniae

Which	anti infective	therapy sh	ould be use	ed in the t	treatment of	suspected CAP?
VVIIIOII		uncrupy on			a caunoni or	

Classification	Preferred Initial Therapy	Alternative Initial Therapy	Duration Of Therapy And Comments
Inpatient.	Ceftriaxone	Severe penicillin or cephalosporin	CONSULT ID
moderate	100mg/kg/dose IV q24h	allergy: Levofloxacin	
pneumonia	(max dose: 2000mg)	6 months to <5 years:	Duration: 7 days from drainage of
complicated		10mg/kg/dose IV/PO q12h (max	effusion or 7 days from afebrile
complicated	PLUS	daily dose: 750mg)	for moderate-large or complex
(pleural empyema			effusions not amendable to
or moderate or	Clindamycin	>5 years: 10mg/kg/dose IV/PO	drainage
large effusions.	13mg/kg/dose IV/PO	q24h (max dose: 750mg)	
Does NOT include	q8h (max dose: 600mg)		T
children with small,	OP	PLUS	naumoniao Strontosossus
simple effusions)		Clindomucia 12mg/kg/doco N//DO	prieumoniae, Streptococcus
	Vancomycin if history of	clinuariyciii 13ing/kg/dose IV/PO	Stanbulososcus guraus (MBSA or
	MRSA colonization or		
	infection or natients with		WISSA)
	concomitant influenza	Vancomycin if history of MRSA	Clindamycin: ~80% of MSSA and
	(vancomycin dosing per	colonization or infection or natients	~82% of MRSA isolates are
	Epic order set)	with concomitant influenza	susceptible to clindamycin
		(vancomycin dosing per Epic order	
		set)	
Inpatient, severe	Ceftriaxone	Allergy to preferred therapy:	CONSULT ID
pneumonia.	100mg/kg/dose IV q24h	Levofloxacin	
complicated or	(max dose: 2000mg)	6 months to <5 years:	Duration: to be determined in
uncomplicated		10mg/kg/dose IV/PO q12h (max	consultation with ID
uncomplicated	<u>PLUS</u>	daily dose: 750mg)	
(Includes patients			
with severe	Vancomycin, dosing per	>5 years: 10mg/kg/dose IV/PO	
respiratory distress	Epic vancomycin order	q24h (max dose: 750mg)	
or failure in the ICU.	set	DILLC	
Includes children		<u>PLUS</u>	
with or without		vancomycin, aosing per Epic	
effusion/ empyema)		vuncomychi order set	

Peripherally Inserted Central Catheter (PICC) Line indications:

- Longer antibiotic courses
- Poor peripheral IV access

Adjunctive therapy for CAP (surgical/procedural): How to identify and manage a patient with a parapneumonic effusion or otherwise complicated pneumonia:

Parapneumonic effusion may be suspected in children with CAP who present with prolonged fever, chest or abdominal pain. Physical examination might reveal dullness to percussion, diminished breath sounds at the site of the effusion or a change in quality of the breath sounds in the affected lung field. A chest radiograph should be used to identify evidence of fluid in the pleural space. If plain films are not conclusive, consideration can be given to chest ultrasound or CT scan of the chest.

Management of pleural effusion should be made in consultation with interventional radiology or surgery specialists. In general, the decision to drain the effusion is largely based upon the size of the effusion. Small effusions may be managed medically with antibiotics. For larger fluid collections, chest thoracostomy with fibrinolytics or video assisted thoracoscopic surgery (VATS).

Johns Hopkins All Children's Hospital Initial Evaluation of Pneumonia Clinical Pathway





Johns Hopkins All Children's Hospital Evaluation of Complicated Pneumonia Clinical Pathway

Follow standard treatment for cardiorespiratory decompensation and sepsis as indicated

Johns Hopkins All Children's Hospital Parapneumonic Effusion Management Clinical Pathway



Johns Hopkins All Children's Hospital Loculated Effusion Management Clinical Pathway



Involvement of Subspecialty Teams

- Infectious Disease- routine consult within 24 hours for antibiotic choice, management and duration of therapy, additional workup as needed
- Interventional Radiology (IR)- consult STAT or Urgent for IR guided procedures based on imaging, will co-manage with surgical team
- Pulmonology- routine consult within 24 hours of admission of complicated pneumonia so they can follow admission and have continuity of care at discharge.
- Surgery- consult STAT or Urgent for surgical procedures, will co-manage with IR team

Discharge Criteria

Discharge may be considered when there is overall clinical improvement, such as return to previous level of activity, mental status, and appetite.

- Afebrile 12-24 hours
- Pulse oximetry reading greater than 90% for 12- 24 hours
- Documentation which shows the patient is tolerating their home anti-infective plan (oral or IV)
- Home oxygen therapy if needed
- For children who had a chest tube and meet the requirements previously mentioned, discharge is appropriate after the chest tube has been removed 12-24H with no evidence of clinical deterioration
- Children with barriers to care such as inability to comply with therapy should be have barriers addressed prior to discharge

Documentation Reminders

• Per Utilization Management

Outcome Measures

- Length of stay in the emergency center
- Overall length of stay in hospital
- Time to intervention for moderate to severe effusions
- Duration of therapy
- CHA uncomplicated pneumonia "low value care" metrics of <u>></u>3 months to <18 years of age, excluding bronchiolitis, asthma, croup, under immunized, sepsis/bacteremia and complicated pneumonia
 - o % of patients where Blood cultures obtained
 - o % of patients treated with antibiotic other than amoxicillin or ampicillin
 - o % of patients who have CRP, ESR obtained

References

- American Academy of Pediatrics- Committee on Infectious Diseases and the Pediatric Infectious Diseases Society (2018, November 12) *Five Things Physicians and Patients Should Question* <u>https://www.choosingwisely.org/societies/american-academy-of-</u> <u>pediatrics-committee-on-infectious-diseases-and-the-pediatric-infectious-diseases-</u> <u>society/</u>
- Bielicki JA, Stöhr W, Barratt S, et al. Effect of Amoxicillin Dose and Treatment Duration on the Need for Antibiotic Re-treatment in Children With Community-Acquired Pneumonia: *The CAP-IT Randomized Clinical Trial* JAMA. 2021 Nov 2;326(17):1713-1724. doi: 10.1001/jama.2021.17843. Erratum in: JAMA. 2021 Dec 7;326(21):2208. PMID: 34726708; PMCID: PMC8564579.
- Community-Acquired Pneumonia (CAP) in Infants and Children (Archived). Published CID, 10/1/2011 *Clinical Infectious Diseases*, Volume 53, Issue 7, 1 October 2011, Pages e25–e76
- Feola, G.P., Hogan, M.J., Baskin, K.M., Cahill, A.M., Connolly, B.L., Crowley, J.J., Charles, J.A., Heran, M.K., Marshallaneck, F.E., Sierre, S., Towbin, R.B., Walker, T.G., Siberzweig, J.E., Censullo, M., Dariushnia, S.R., Gemmete, J.J., Weinstein, J.L., and Nikolic, B. (2018). Quality Improvement Standards for the Treatment of Pediatric Empyema. *Journal of Vascular and Interventional Radiology*, 29(10), 1415-1422.
- Geanacopoulos AT et al. Trends in chest radiographs for pneumonia in emergency departments. *Pediatrics* 2020 Mar; 145:e20192816. <u>https://doi.org/10.1542/peds.2019-2816</u>.
- 6. Gerber, J. et al. Children's Hospital of Philadelphia (CHOP) (2022, November) *Clinical Pathway for the Evaluation/Treatment of Children with Community-acquired Pneumonia* <u>https://www.chop.edu/clinical-pathway/pneumonia-community-acquired-clinical-pathway</u>
- Jeffrey M. Pernica, MD; Stuart Harman, MD; April J. Kam, et al. Short-Course Antimicrobial Therapy for Pediatric Community-Acquired Pneumonia: The SAFER Randomized Clinical Trial *JAMA Pediatr*. 2021;175(5):475-482. doi:10.1001/jamapediatrics.2020.6735
- Mangione-Smith R, Zhou C, Williams DJ, Johnson DP, Kenyon CC, Tyler A, Quinonez R, Vachani J, McGalliard J, Tieder JS, Simon TD, Wilson KM; Pediatric Research in Inpatient Settings (PRIS) Network. Pediatric Respiratory Illness Measurement System (PRIMES) Scores and Outcomes. Pediatrics. 2019 Aug;144(2):e20190242. doi: 10.1542/peds.2019-0242. PMID: 31350359; PMCID: PMC6855826.
- 9. NEJM JW Pediatr Adolesc Med Nov 2011 and Clin Infect Dis 2011 Oct; 53:617
- 10. Rani S. Gereige, Pablo Marcelo Laufer; Pneumonia. Pediatr Rev October 2013; 34 (10): 438–456. <u>https://doi.org/10.1542/pir.34-10-438</u>
- Same RG, Amoah J, Hsu AJ, et al. The Association of Antibiotic Duration With Successful Treatment of Community-Acquired Pneumonia in Children. J Pediatric Infect Dis Soc. 2021;10(3):267-273
- 12. Williams DJ, Creech CB, Walter EB, et al. Short- vs Standard-Course Outpatient Antibiotic Therapy for Community-Acquired Pneumonia in Children *The SCOUT-CAP Randomized Clinical Trial JAMA Pediatr.* Published online January 18, 2022. doi:10.1001/jamapediatrics.2021.5547

13. World Health Organization. Pneumonia. Fact sheet No. 331. April 2013. http://www.who.int/mediacentre/factsheets/fs331/en/

Clinical Pathway Team	
Pneumonia and Parapneumonic Effusion Clinical Pathway	
Johns Hopkins All Children's Hospital	
Owner(s): Allison Fahy, MD; Courtney Titus, MPAS, PA-C	
Also Reviewed by:	
Pediatric Critical Care: Allison Fahy, MD; Jennifer Bartlett, APRN Interventional Radiology: Christopher Francis, MD Pulmonology: Nicholas Jabre, MD Infectious Disease: Allison Messina, MD Hospitalists: Dipti Amin MD Surgery: Paul Danielson MD Emergency Center: Courtney Titus, MPAS, PA-C Nursing: Leah Sampson, RN Pharmacists & Antibiotic Stewardship: Corey Fowler, Katie Namtu	
Clinical Pathway Management Team: Joseph Perno, MD; Courtney Titus, PA-C	
Date Approved by JHACH Clinical Practice Council: December 21, 2022	
Date Available on Webpage: December 26, 2022	
Last Revised: January 10, 2023	

Disclaimer

Clinical Pathways are intended to assist physicians, physician assistants, nurse practitioners and other health care providers in clinical decision-making by describing a range of generally acceptable approaches for the diagnosis, management, or prevention of specific diseases or conditions. The ultimate judgment regarding care of a particular patient must be made by the physician in light of the individual circumstances presented by the patient.

The information and guidelines are provided "AS IS" without warranty, express or implied, and Johns Hopkins All Children's Hospital, Inc. hereby excludes all implied warranties of merchantability and fitness for a particular use or purpose with respect to the information. Johns Hopkins All Children's Hospital, Inc. shall not be liable for direct, indirect, special, incidental or consequential damages related to the user's decision to use the information contained herein.